

March 15, 2011



Since 1954

CERT NO.: C5052

LETTER OF CERTIFICATION

POOL GUARD MANUFACTURING, INC.
12087 62ND ST. N #8
Largo, FL 33773

- A. TEST(S) **VERTICAL LOAD, IMPACT**
- B. TEST ITEMS **PROTECTIVE MESH FENCE**

P/N: N/A

S/N: N/A

QTY: 1

- C. SPECIFICATIONS: (1) ASTM F 2286-05
- D. RESULTS:

Garwood Laboratories Inc., does hereby certify that all inspections and tests have been performed in accordance with the above references. The one (1) Protective Mesh Fence Assembly, P/N: N/A, S/N: N/A, was subjected to and completed the specified Environmental Tests. The test results were recorded on the accompanying Data Sheets. There was no visible evidence of damage or deterioration noted due to testing.

The Protective Mesh Fence Assemble was returned to Pool Guard Mfg, Inc. for further evaluation after completion of testing.

This Letter of Certification, consisting of one (1) page, with associated data in Appendix A, and photograph(s) in Appendix B, shall not be reproduced, except in full, without the written authorization of Garwood Laboratories, Inc.

Respectfully Submitted,

GARWOOD LABORATORIES, INC.

Handwritten signature of Rick Clemens.

PREPARED BY: **R.M. "RICK" CLEMENS, Technical Writer**

Approved By: Handwritten signature of Scott A. Miller.
SCOTT A. MILLER, Laboratory Manager

Handwritten signature of William Flower. A square stamp with the text 'GL 1 QA' inside.

WILLIAM FLOWER Q.A. Manager